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LTE Band 12 / 3MHz
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0010
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 End Point 0.0013
Note:

1. Normal Voltage =3.8 V. ;

End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.6 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13
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ML 1 782.32 MHz 16.37 dBm ndB down 4,835 MHz ML 1 762,47 MHz 15.85 dBm ndB down 4,765 MHz
T1 1 779.592 MHz -9.36 dém ndé 26.00 dB T1 1 779.622 MHz -10.07 dém ndé 26.00 d8
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ML 1 784.158 MHz 18.09 dBm ndB down 9.73 MHz ML 7BD.462 MHZ 18.84 dBm ndB down 5674 MHz
T1 1 777.185 MHz -7.86 dBm nds 26.00 d8 T1 1 777.105 MHzZ -7.01 dBm nds 26.00 da
T2 1 786.515 MHz -8.20 dBm  factor B0.6 T2 1 7B2.779 MHz -7.05 dBm  factor 137.5
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-20 de:
-30 dBr
-40 dBém
-50 dBm T ——, ool
| | I M ]
-60 dem—F J
-;D dgm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 751,34608 MHz -58,44 dBm -45.44 dB
806.000 MHz 1,000 GHz 100.000 kHz 951,19695 MHz -63.69 dBm -50.69 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -42.74 dBm -29.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.04486 GHz -48.71 dBm -35.71 d&
— —
I J -
Date 01:23:009

Sporton International Inc. (ShenZhen)
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FAX : +86-755-8637-9595
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n

Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1 k Pafs
10 &ine IDIIR]OHS INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-50 dém i -, S
-60 dBm
qmlli
-70 dBm

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 748,12109 MHz -56.37 dem -43.37 d&
£06.000 MHz 1.000 GHz 100.000 kHz 905.03649 MHz -63.68 dBm -50.68 de
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -42,27 dém -29.27 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.94386 GHz -48.69 dBm -35.69 dB

Stop 8.0 GHz

JL J GIIRRRRED W

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP
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saronas. FCC RF Test Report

Report No. : FG3D2001

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 2.0000
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 End Point 0.0005
Note:

1. Normal Voltage =3.8 V. ;

End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.6 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number

1 A98 of A142




saronas. FCC RF Test Report

Report No. : FG3D2001

LTE Band 66

Peak-to-Average Ratio

Mode

Mod.

LTE Band 66 / 20MHz

RB Size

QPSK

16QAM

Limit: 13dB

Middle CH

Full RB

Full RB

Result

5.42

6.49

PASS

LTE Band 66 / 20MHz / QPSK LTE Band 66 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum E] E
Ref Level 30.00 cBm  Offset 14,50 ob vel 30.00 dém  Offset 14,50 dB
o att 0 db__AQT 2 ms @ RBW 20 MHz 304 AQT Zms @ RBW 20 MHz
@153 view Wierw
B == |
-““'-. - "‘-«..__‘
0 k o o 1
B | TG
A g
00 T 001 .
1E- it 1E- \\
i h¥
1E 1 8]
i
\ |
T 1E-
oF 1.745 GHz Mean Pwr + 20.00 di CF 1.745 GHz ean Pwr + 20.00 dB
c y C Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | Peak Crest | 109 | 10% | ©0a% | o0.01% |
Trace 1 20,31 dBm 26,59 dBm 6.28 dB 2.38 dB 4.32 dB 5.42 dB 6.00 dB Trace 1 1B.84 dBm 26.83 dBm 7.99 dB 3.07 dB 5.19 d8 6.49 dB 7.65 dB
_Trace1 | = — e
[ SRR ) [ EEERERE I

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP
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s=amranas. FCC RF Test Report Report No. : FG3D2001

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM|QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM QPSK |16QAM QPSK 16QAM
Middle CH | 1.28 | 1.24 | 3.01 | 3.00 | 488 | 4.92 | 961 | 551 |14.30| 554 1894 5.67

Sporton International Inc. (ShenZhen) Page Number : A100 of A142
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID : YQD-QLC300NAP




saronas. FCC RF Test Report

Report No. : FG3D2001

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 14.50 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 14.50 b @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.79 dbm)| MI[1] 15.12 dBm
1.74508950 GHz 1.74466150 GHz
= ndB 26.00 dB @ ndB 26.00 dB
w0 ped A ")\f\,"am.-.'.. Y 1.275500000 MHz 104 M\eom A e B e 1.242000000 MHz|
Qfactor | 1368.1 Qfactor Y 1404.8
od 0 d
\ - \
104 A 104 - ¢
/ \ 4 A
20 d ~+ - 7 k
/ BN /
3 ey Ny
Pk e e AN
-40 d
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7450895 GHz 14.79 dBm nd@ down 1.2755 MH2 M1 1.7446615 GHz 15.12 dBm nd@ down 1,242 MHZ
TL 1 17443534 GHz -11.32 dém ndd 26.00 dB TL L 1.7443902 GHz -11.06 dém n 26.00 dB
T2 1 1.745635 GHz -10.98 dém Q factor 1368.1 T2 1 1.7456322 GHz -10.97 dém Q factor 1404.8
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 14.50 dB & RBW 100 kHz

pectrum 2

Ref Level 20,00 dém  Offset 14.50 db & RBW 100 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.21 aBm 14.03 aBm)
. 1.74574930 GHz 1.74568930 GHz,
1
= N B ndBx, 26.00 dB @ 26.00 dB
04 et Mt w0 STy 3.009000000 MHZ, 104 P 3.003000000 MHZ|
Q factor \ 580.2) 7 Q factor 581.3
od A 0 di I |
"y Yz
-10d s 10 d S
{
204 / 20d
SRR S v -30Hpm© =
40 d
50 df 50 d
&nd 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17457493 GHz 16.21 dBm nd8 down 3.009 MHz ML 17456893 GHz 14.83 dam nd8 down 3.003 WAz
T 1 1,7435075 GHz -10.15 dBm nd8 26.00 dB TL L 1.7435075 GHz -11.05 dam nd8 26.00 dB
T2 1 17465165 GHz -10.27 dam qQ factor 580.2 T2 1 1.7465105 GHz -11.07 dam qQ factor 581.3
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.08 dBm) ™M1[1] 13.47 dBm)
1.74695800 GHz 1.74612900 GHz,
= 26.00 dB @ ndfy 26.00 dB
- A P, o 4.875000000 MHZ 04 Jan . A BN ey Ay 4.915000000 MHZ]
}H 258.3] I Q factor | 355.3
d P 4
a ] 0 1 T
2 Iy
10 - - 10 di T:_l
\ /
20 d - 20 d
\ /
-30 = — - y— =
P AV A N
40 df
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.746958 GHz 14.08 dam nd8 down 4.875 MHz ML 1746129 GHz 13.47 dam nd8 down 4.915 MHz
T 1 1,742542 GHz -11.96 dbm nd8 26.00 dB TL L 1742572 GHz -12.21 dm 26,00 d8
T2 1 1747418 GHz -12.18 dém Q factor 358.3 T2 1 1.747488 GHz -12.85 dém 355.3
L U J wa L JU J L]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 A101 of A142



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.02 dBm) ™M1[1] 17.05 dBm)
1.7472580 GHZ| 1.7436810 GHz
= i ndly, 26.00 dB @ — nd 26.00 dB
04 bt o S TV 9.610000000 MHZ, 104 - ~ - Bw 5.514000000 MHZ]
T Q factor 181.8 [ \ Q factor 316.2)
. J . - |
a o
] ¥ b
¢
10 di —~ -10 de
I / 1
2 L o { \
204 ] 20 i e =
30 s \ = 30 =
<30 d Bl pa oy A
- - VA \
- | A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.747258 GHz 16.02 dam nd8 down 9.51 MHz ML 1743681 GHz 17.85 dam nd8 down 5,514 WAz
T 1 1,740205 GHz -9.44 dBm nd8 26.00 dB TL L 1740165 GHz -7.63 dBm n 26,00 d8
T2 1 1,749815 GHz -9.54 dBm Q factor 1E1.8 T2 1 1.745679 GHz -9.12 dBm Q factor 316.2
L U J wa L JU J L]

dle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.90 dBm)| ™M1[1] 16.60 dBm)
1.7477270 GHZ| 1.7402950 GHz
= B 26.00 dB @ ! nd 26.00 dB
g A e ] o BN 14.296000000 MHZz 104 { Bw 5.544000000 MHz|
T q factor 122.3 7 Q factor 313.9
0d | 0 d I
o h
~1od . -0 d L
{
204 / 20d / .
J . N NP vy
AT V TES = ] -0 AR o
o RN N T Y
-and 40 S
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.747727 GHz 13.90 dam nd8 down 14,205 MHz ML 1.740295 GHz 16.60 dam nd8 down 5,544 MHZ
T 1 1,737807 GHz -11.60 dam nd8 26.00 dB TL L 1737897 GHz -9.47 dBm nd8 26,00 d8
T2 1 1,752103 GHz -11.66 d8m Q factor 122.3 T2 1 1.743442 GHz -7.84 dBm Q factor 313.9
L U J wa L JU J L]

Mid

dle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.81 dBm) ™M1[1] 17.16 dBm)
1.7451600 GHZ| ! 1.7392460 GHz
20 20
nd 26.00 dB X nd 26.00 dB
i ey 5
104 y v Bt'kmw'\ A 18.941000000 MHz| 10 4 B 674000000 MHZ
[ ~ Q factor 92.1 Q factor 306.5
od 0 d
10 d — -10 di ‘L
i I \
20 d - 20 d
/ A
la !
-30 s e v -0
Erawy vl s e ' T /\,,...i
-40 -40 daiy;
AP
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 174516 GHz 12.81 dam nd8 down 18.941 MHz ML L 1739245 GHz 17.16 dam nd8 down 5,674 MHZ
T 1 1,735529 GHz -13.39 dbm nd8 26.00 dB TL L 1735648 GHz -9.68 dBm 26,00 d8
T2 1 1754471 GHz -12.85 dém Q factor 92.1 T2 1 1.741324 GHz -9.15 dBm 306.5
L U J L JU J L]

Sporton International Inc. (ShenZhen) 1 A102 of A142
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM|QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM QPSK |16QAM QPSK 16QAM
Middle CH | 1.09 | 1.09 | 2.71 | 2.70 | 448 | 4.48 | 9.03 | 4.98 |13.52| 503 |17.90 5.00

Sporton International Inc. (ShenZhen) Page Number : A103 of A142
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID : YQD-QLC300NAP




SPORTON LAB.

FCC RF Test Report Report No. : FG3D2001

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.72 dBm)
- 1.74529650 GHz - 1.74469790 GHz,
1.093706294 MHz T Occ B 1.085314685 MHz,
} VAT A an T T ts S e . PNV WL VYN PSR WS LSV
10 10 i |
0 di 7 0 d -
di t" A
-10 df -10
/ / \
/ /
204 + N 20d =
/ v -
. | "y 30 ./‘[ - h
Ealiiian pwer AT RS e = i
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17452965 GHz 15.53 dam ML L 1.7445979 GHz 13.72 dam
T 1 1.74445455 GHz 7.32 dm Oce Bw 1.093706294 MHz TL L 174445014 GHz 8.28 dBm Oce Bw 1.085314685 MHz
T2 1 174554825 GHz 8.33 dam T2 1 1.74554545 GHz 8.14 dam

\ ) J [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.74 dBm 15.75 dBm)|
- 1.74574930 GHz - 1.74372930 GHz,
o - 2.709290709 MHz 2.703296703 MHZ
e e "
104 c 104 oA |
f i
/ \
od 0 d
] | 7 |
4
_10d - 4 10 di { \
, \ / 1
20 d \ 20 d
I C 1
0 A, oy o - A
=30 Py = AN Y Ay 3dem ~
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17457493 GHz 16.74 dam ML 17437293 GHz 15.75 dam
T 1 1.74364535 GHz 9.69 dBm Oce Bw 2.709250709 MHz TL L 1.74363936 GHz 8.60 dBm Oce Bw 2.703296703 MHz
T2 1 174635465 GHz 9.54 dam T2 1 1.74634266 GHz 8.42 dam

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.74 dBm) 13.50 dBm)
1.74618900 GHz 1.74381100 GHz,
= 4.475524476 MHz @ T 4.475524476 MHZ
e (20 SORY I GNP S, ou . i P
; |
o d 0 di |
! \
\
10 df + -10 o
20 d : \ 20 d -
/ ' 7
\ -30 A { a
Wy v T ] Y VEvavE e T T
-40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746189 GHz 13.74 dam ML 1.743811 GHz 13.50 dam
T 1 1,7427722 GHz 8.51 dBm Oce Bw 4,475524476 MHz TL L 1.7427622 GHz .96 dBm Oce Bw 4,475524476 MHz
T2 1 17472478 GHz 9.58 dam T2 1 17472378 GHz 8.85 dam

\ ) J [

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trom [= K2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.08 dBm) ™M1[1] 16.79 dBm)
- 1.7460390 GHZ| - 1.7446000 GHz
o 9.030960031 MHz 3:0 4.975024975 MHZ
I A 2 2
10 di = 10 di “
T \
/ \ [ |
0 di r 0 d
i | f |
104 - 104 -
7 T
/ ! ,
204 20 d L v =
/ " N
A ~ \
— ey 304 = -
: e
-40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746039 GHz 15.08 dam ML 17446 GHz 16.79 dam
T1 1 17404645 GHz 10.34 dBm Oce Bw 9.030965031 MHz T1 L 1.7404645 GHz 9.33 dBm Oce Bw 4,975024975 MHz
T2 1 17494955 GHz 8.29 dam T2 1 1.7454396 GHz 9.07 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum s ectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.75 dBm) 16.22 dBm)
4440 GHZ| H 1.7388560 GHz
= 3.516483516 MHz @ ] 5.034965035 MHZ
10d o O Palve At AT Vo0 104 ’
| !
od 0di 4
I T
} | | { |
-10 -10 d
i / \
Y
204 20d 1 T
|/ | \ Y R
j Ll N J L
Vo v ARSIy Al N ~ ;
ol e o,
g —
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1751444 GHz 14,75 dam ML 1.738856 GHz 16.22 dam
T1 1 17382567 GHz 8.96 dBm Oce Bw 13.516483515 MHz T1 L 17391369 GHz .47 dBm Oce Bw 5.034965035 MHz
T2 1 17517732 GHz 9.27 dom T2 1 17431718 GHz 10.14 dam
L I 4 [S JL 4 -
at : s6:
trum s ectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.45 dBm 17.24 dBm)|
- 1.7461590 GHZ| - ! 1.7396450 GHz
I 17.902097902 MHz N L 4.995004995 MHz
na ALK A P e
0 P U gt 10d ;
od ! 0 d
J | |
10 df - 10 /
1
] L | \
204 - 20d i
! 1
\ p i Viana -y
0. N . S - _ . b - \
O I o e ! -
i y Ve W O S
- el
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746159 GHz 13.45 dam ML 1739645 GHz 17.24 dBm
T1 1 1,736049 GHz 8.13 dBm Oce Bw 17.902087302 MHz T1 L 1735969 GHz 8.75 dBm Oce Bw 4.995004995 MHz
T2 1 1,753951 GHz 9.45 dam T2 1 1.740964 GHz 9.50 dam
L I 4 - [S JL 4 -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number

1 A105 of A142




SPORTON LAB.

FCC RF Test Report

Report No. : F

G3D2001

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
| 3 3 AES Line _$PURLOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F r\ 20 C‘BH‘n‘P . 5
]
10 dem {l’ \ 10 dBm: 1
ode t \ 0 dBm ’f |H
-10 d8m -10 dBm
SPURIOUS_LINE_ABS k /
-20 dem
-30 dBm
7
LN o
-40 dam o - s
N B fi {,J \ rpf‘\ B I SN
-50 dem X
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 170900 GHz -23.70 d&m -10.70 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77376 GHz 20.42 dBm -5.58 dB

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.63 dBm -14.63 dB 1,780 GH= 1.781 GHz 20.000 kHz 1.78000 GHz -25.23 dBm -12.23 dB

1.710 GHz 1.712 GHz 100.000 kHz 1.71024 GHz 19.00 dém -10.10 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -28.08 dBm -15.08 dB

Y
) ) L w

Date: 26 9: Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
- a»
Spectrum Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
20 UIBIF;‘IH BPURIOUS INE_ABS PABS Zﬂﬂlﬁﬁ':ilp SPURIOUS_LINE_ABS. PASS
10 dem {‘ , 10 dBr{'
0da \ 0 dem, \
P \
|
-10 dam i ! -10 dBm: 1
SPURIOUS_LINE_ABS J | 1
-20 dBm [ L -20 dpm \
-30 dem ,.-"" ,,,ad‘ﬁarr + ﬂ“‘"
vl f \\W \,N ey
40 dem e M 40 dem [
! . ————— - il ¥ T—
o e Tk —
50 dém -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||[Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs it Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -27.20 dém 20 d& 1,778 GHz 1.780 GHz 100.000 kHz 1.77893 GHz 11.70 dBm -18.30 db
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -32.00 dém -19.00 d& 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -31.20 dBm -13.20 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71037 GHz 12.12 dBm -17.88 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz ~24.87 dBm -11.87 dB
.
I 1 1 i
Sporton International Inc. (ShenZhen) Page Number 1 A106 of A142

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : YQD-QLC300NAP



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2

001

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum = v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 gine —PPURIOUS | INE_ABS 20 dbime % 5
H'\\l ( \
10 dem / W| 10 dBm: T \
|
ode “ 0 dBm }l %
-10 dBm -10 dBm. ]
SPURIOUS_LINE_ABS \ J
-20 dBm ! -20 d
i W [ N
-30 dBm 7 \""J -30 d) i
| U \ ot
4o ANV AT Sk SO
. SN PN e / / \f\ T Lt
-50 dam v} -50 dem Y]
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.712 GHz |||l start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -25.37 d&m -12.37 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.77972 GHz 19.28 dBm -10.72 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -26.33 dBm -13.33 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -96.73 dbm -13.73 d8
1.710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 19.01 dBm -10.99 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78105 GHz -29.94 dbm -16.94 dB
\
) i )

Date:

Lowest Band Edge / Full RB

Highest Band

Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS ABS 20 chine 5
10 dBm o 10 dBm,
MR WA
0 de ’ \ 0 et \
-10 dBm f T -10 dgm 1
SPURIOUS_LINE_ABS \ !
-20 dem K 20 dpm 1
-30 dBm Ml*,,. \\‘“ dem '\*w. w;
\,
-40 dém e a ﬂ"J 40 dBm P, oy =
wre I S R Sy /'N/ ™y iRt ST
-50 dem -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -28.66 dém -15.66 d& 1.778 GHzZ 1.780 GHz 100.000 kHz 1.77938 GHZ 10.83 dBm -19.17 dB
1.708 GHe 1.710 GHz £0.000 kHz 1.70858 GHz -38.17 dém -22.17 do 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -31.16 dBm -18.16 d8
1.710 GHz 1.712 GHz 100,000 kHz 1.71105 GHz 11.08 dém -18.92 d& 1.781 CHz 760 one 1,000 Mz 170101 che T 1503 b
Y
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 A107 of A142



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

heck

sPURIOUS_) INE_ABS PABS

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

[@1 avoPwr

| SPURIGIECHNEKARS
Line _$PURIOUS

PABS

INE_ABS, PASS

20 dBm

10 dBm:

0 dem (

-10 dem: H

dBm

@1 Avgrwr

Limit (

L
20 dBm— f
10 dBm f
o b
-10 dem \'
SPURIOUS_LINE_ABS |
20 dem 1
-30 dem \

sl [N A
A dem g a %
Tl

3u dem—y ‘ﬂ
40 dem & ] a0l i lk o \ M‘.«M et
! P W W AV B — V]
BN AP ikt S EECRPEP TR
50 dBm o 50 dBm e
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70778 GHz -33.31 d&m -20.31 d8 1.777 GHz 1.780 GHz 100.000 kHz 1.77977 GHz 20.02 dém -9.98 db
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -21.18 dBm -8.18 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -21.67 dBm -8.67 dB
1.710 GHz 1.713 GHz 100,000 kHz 1,7102€ GHz 19.94 dBm -10.06 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78108 GHz -33.10 dBm -20.10 dB
\
) i )

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10 dbm
ijﬁw e L e N ‘
0ds \1 dem -
|
-10 d8m / 10 dem ]
SPURIOUS_LINE_ABS \
-20 dem i -20 dBm \
P
—
-30 dem o - -30 dem i o
40 derm. e o -40 dem ]
PR I WM—‘“H"M R
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.707889 GHz -28.98 dém -15.98 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77862 GHz 7.89 dBm -22.11 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -34.51 dBm -21.51.d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -33.30 dBm -20.30 dB
1.710 GHz 1.713 GHz 100,000 khz 1.71223 GHz 5.20 dém -21.60 d& 1.781 GHz 700 GHz 1,000 Mz 78104 CHe T ~10-56 db,
|
I it i
Data: 26 19:50:05 Date

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 A108 of A142



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P /\ 20 dbime 5
10 dem ! 10 dBm: t
0 dB \ 0 dem ( \‘
-10 dBm I -10 dBm. :
SPURIOUS_LINE_ABS \ ‘I
20 dBm R f\ -20 dBm /
30 dem | i 3 dem f,
40 dam /mmm‘,,,.% NVt | \_ | | me P st ,W ‘\nﬂ
- = Wngavria,
- o B ,,If UL AW ]\\L s Mg, ——
-50 dam i -50 dem o
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70800 GHz -34.36 d&m -21.36 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77972 GHz 18.61 dBm -11.39 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -22.99 dBm -9.99 d& 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -23.37 dBm -10.37 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 19.31 dBm -10.69 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78473 GHz -33.27 dbm -20.27 dB
\
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
I
- [ \
-10 dBm f
SPURIOUS_LINE_ABS
-20 dBm [
-30 dem — \M
o W""““L
40 dBm. W, MW M’} M’Vrhu"«"-%
PRI SIS b At i A s
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[I'Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,708%4 GHz -27.99 d&m -14.99 d8 1.777 GHz 1.780 GHz 100.000 kHz 1.775927 GHz 7.35 dbm -22.65 dB

1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -34.39 dBm -21.35 dB 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -32.07 dBm -19.07 dB

1.710 GHz 1.713 GHz 100,000 kHz 1,71134 GHz 7.24 dBm -22.76 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78102 GHz -23.42 dBm -10.42 db

\
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 A109 of A142




SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m
Spectrum k= v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine s
[ |
10 dém ' 10dem -\
0 dB / 0 dem l
-10 d8m i -10 dBm
-20 dem ' T ¥l dBm
f A A )
-30 dBm : Il dBm ’\ )
40 dem—gt S ] kﬂl ’J\\ ’ l l 0 ldBm | \ V)‘”‘ \‘ i e, {,M“""W
LV AN ey J/ el Al Y Lwd Wt " S I N
-50 dam I -50 dem ¥
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -37.79 dém -24.79 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77968 GHz 20.14 dém -5.86 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -19.51 dBm -6.51 dB 1,780 GH= 1781 GHz 50.000 kHz 178001 GH= 1815 dBm Ct s de
1.710 GHz 1.715 GHz 100.000 kHz 1.71039 GHz 19.92 dém -10.08 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78167 GHz 34.19 dBm 21.19 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
A ' ; ABS Line _§PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10dBm
I I e va—‘n“~\ g wmwmmwm‘
0 db [ } o dem \
-10 dem l‘ 10 dBm
SPURIOUS_LINE_ABS / \ \
-20 dBm I | 20 dbm I\
-30 dam 'H -30 dem 1 M S
M‘me P } [] "‘“\A,.,,'
40 dem 40 dBm My
- ]
R — [ o, N
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -30.42 dém -17.42 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77886 GHz &.78 dBm -24.22 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70589 GHz -34.68 dbm -21.68 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -31.08 dBm -13.98 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71431 GHz 5.98 dim -24.02 dB 1.781 GHz 700 GHz 1,000 Mz 178101 CHe T 1505 db,
Y
I it i

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number

1 A110 of A142



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P . 20 dhine S
f\
10dem f‘ 10 dém \
0ds f 0 dem \
-10 dBm { -10 dBm 1
SPURIOUS_LINE_ABS 1 L\‘ 11
20 dem 29 dem ;
T T IR
-30 dBm /‘ i dBrm
k
N 1O I R DA | A BN A= i
I PSR g )"‘ ol Nl AV W R P \\,%- LS T b,
-50 dam = -50 dem .
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70174 GHz -36.96 d&m -23.96 d8 1.775 GHz 1.780 GHz 100.000 kHz 1.77970 GHz 19.08 dBm -10.92 dB
1,709 GHz 1.710 GHz 50.000 kHz 170999 GHz -19.75 dém -6.75 dB 1780 GHz 1781 GHz 50.000 kHz 178000 GH= 20,23 dbm 358 de
1,710 GHz 1.715 GHz 100,000 kHz 1.71037 GHz 19.07 dBm -10.93 dB B -
d 1.781 GHz 1.790 GHz 1,000 MHz 1,78835 GHz 33.20 dBm 20.20 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
| e . i vty an o gt A
0 da A 2| o e i}
| il \
10 dBm ‘I ‘ ho dem
SPURIOUS_LINE_ABS ’ I \
“20 dem J 20 dBm t
P .,
-30 dem 30 dem : o o
|t ) ‘\“W Forig,,
-40 dem ———— et o 40 dem i
erimrrnpns i | el S PPN
50 dem -50 dem
-60 dam 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | |['start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -29.99 dém -16.99 d& 1.775 GHzZ 1.780 GHz 100.000 kHz 1.77649 GHz ©.01 dBm -24.99 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.70858 GHz -35.10 dém -22.10 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78001 GHz -32.19 dBm -19.19 de
1.710 GHz 1.715 GHz 100,000 kHz 171278 GHz 4.68 dBm -25.32 dB 1.781 CHz 760 one 1,000 Mz 170108 che 2455 dbm 1185 B
Y
I 1 P
Date: 26 20:05:15 Date 11:47

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 Al11 of A142



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2

001

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date:

oo
Spectrum = v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5 r
\ \
10 dBm i 10 dBm T
i
0de }l 0 dem A |‘
-10 dBm \ -10 dBm. |
SPURIOUS_LINE_ABS -J L\n f( \
-20 dem - - ﬂ -2p|dem / 4
.\ i -40 Hem 1t
B — 1 A |
the T o | f Yy L
Mg [so bt VAV o
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts StoE 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -36.06 d&m -23.66 d8 1.770 GHz 1.780 GHz 100.000 kHz 1.775942 GHz 19.53 dBm -10.47 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -22.07 dBm -9.07 d& 1.780 GHz 1.781 GHz 100,000 kHz 1.78002 GHz -23.16 dBm -10.16 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71061 GHz 19.99 dBm -10.01 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78802 GHz -35.33 dBm -22.33 dB
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
o b B O R e T o 0 B e e M‘l
-10 dem { \ -1 dem |
SPURIOUS_LINE_ABS / ‘ l
-20 dem [ | 32 22 \
-30 dBm LI 20 cer b
40 dem
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70878 GHz -32.17 dém -19.17 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77829 GHz 2.49 dBm -27.51 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz -39.53 dbm -26.59 dB 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -35.31 dBm -22.31 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71468 GHz 2.84 dBm -27.16 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78105 GHz -26.57 dBm -13.97 dB
Y
I 1 P

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 Al12 of Al42



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001
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Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
d 3 3 55 Line _$PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS PA 20 chine r
10 dem fﬂ\ 10dBm | i\
0d8 } ! 0 dem J l
-10 dem 'J \ -10 dBm )
SPURIOUS_LINE_ABS rH \ / 1
-20 dém V\ ﬂ -2ff|dem J
-30 dom ‘n‘ 40 pem ﬂ l
| |
40 demithll " e \ | A ’ \ o bem b,
i A w 5 ‘ | ol T
e AN M L N A o] —
-60 dBim 60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70211 GHz -36.46 dém -23.46 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77944 GHz 18.35 dBm -11.65 d&
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz ~21.66 dbm -8.66 dB 1.780 GHz 1.781 GHz 100,000 kHz 1.78002 GHz -23.61 dBm -10.61 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71057 GHz 18.79 dim -11.21 dB 1.781 GHz 700 GHz 1,000 Mz L 7BB1E CHe ~34.57 dbm 2157 db,
T
i . it ] v

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit §heck PARS | SPURIGIIG QHEEKABS_ pafs
¥ ; ; S Line _$PURIOUS_| INE_ABS, PABS
20 ghilie ~FPURIOUS_LINE_ABS PASS 20 dhine = _LINE_ABS._|
10 dBm 10 dBm
- o at s
o i mdn A = o dom {» Vs v-«_\
-10 dam { l -10 dBrm |
-20 dém F 20 dB #
30 dem '/ - TR '3?":‘”"““"“ x L MMW
v-w*"] —
-40 dBm e .—‘“‘" b dem
MMM Tttt ]
-50 dem -50 den
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Range low | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70895 GHz -29.92 dBm -16.92 d& 1,770 GHz 1,780 GHz 100,000 kHz 1,77819 GHz 4,43 dBm -25.57 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -36.17 dBm -23.17 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz ~31.95 dém ~18.95 dB

1.710 GHz 1.720 GHz 100,000 kHz 1.71450 GHz 4.70 dBm -25.21 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78116 GHz 25,15 dam ~12.19 dB

T
] L )il ] ]
Date: 11.JAN.2024 15:2B:00 Date: 11.0AN.2024 19:46:50

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 A113 of A142




SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2001

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum k= v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P n 20 dhine s ﬂ
10 dém ‘ \ 10 dem ' \
0 dB fl ‘ 0 dém j L
-10 dBm L -10 dBm
SPURIOUS_LINE_ABS l/ LIW J \
20 dem v -2|:| dBm (
-30 dém j‘ Jn -30 UBm .
40 dem ———— Lm | _ah dBm e ,‘J _—
\ | ANJ NM'A\ Al n} 1\ ;s/ L fi ?Lf L,\/ \\.-/\ Sl n M ——
50 dem A T 0 dE e
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -36.10 dém -23.10 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77918 GHz 19.98 dBm -10.02 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -24.74 dBm 117408 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -26.76 dBm -13.76 dB
1,710 GHz 1.725 GHz 100,000 kHz 171083 GHz 19.75 dBm -10.25 dB 1.781 CHz 1700 GH2 1,000 Miz 170104 GHz 3516 dBm 2o TR B
T
Il 1 P

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm
0de . . w] 0 dam . A\
-10 dem l -10 dBm :
SPURIOUS_LINE_ABS } l !
-20 dem l \ 20 dBm k
4o dem ‘ R —
e————r
Lt 13 40 dem
-50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[I'start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70817 GHz -32.79 dém -19.79 d& 1.765 GHZ 1.780 GHz 100.000 kHz 1.77177 GHz 1.39 dBm -28.61 db
1.709 GHz 1.710 GHz 200.000 kiz 1.70854 GHz -38.12 dém -25.12 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78026 GHz -33.01 dBm -20.91 dB
1710 GHz 1725 GHa 100.000 kHz 171931 GHz 1.50 d8m -28.50 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78113 GHz -28.25 dBm -15.25 db
Y
) i )

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : YQD-QLC300NAP

Page Number 1 Al14 of A142






